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BUT ..o : Headset microphone
Applicant..............ccceeeernnnnnnnns : Guangzhou aVoice Electronic Technology Co., Ltd.
Address........ccceeevvveeeiiiiiiinn, : Room 0293, Room 203, No. 1 Xinghua Road, Tianhe District,
Guangzhou City
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Manufacturer.........cccccceeeee. : Guangzhou aVoice Electronic Technology Co., Ltd.
Address........ccceeevvveeeiiiiin, : Room 0293, Room 203, No. 1 Xinghua Road, Tianhe District,
Guangzhou City
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Factory......cccooeiiiiiiiciicccinnnnes : Guangzhou aVoice Electronic Technology Co., Ltd.
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Guangzhou City
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Test Result Positive
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Report No.: LCSA01205121EA

EUT : Headset microphone
Test Model : YS-M11
Ratings . Input: DC 5V

Battery: 3.7V 450mAh
Hardware Version )
Software Version )

UHF
Operation frequency

: 657.50MHz~662.00MHz

Modulation Type : 1/4DQPSK
Antenna Type . Internal Antenna
Antenna Gain : -0.4dBi

Extreme temp. Tolerance : -30°C to +50°C
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1.2. Support Equipment List

Manufacturer Description Model Serial Number Certificate
SHENZHEN TIANYIN ELE TPA-460502
CTRONICS CO., LTD | Fower Adapter 00UU - Fce

Note: The adapter is supplied by lab and only use tested.

1.3. External I/O Cable

I/O Port Description Quantity Cable
Type-C 5V Port 1 N/A

1.4. Description of Test Facility
NVLAP Accreditation Code is 600167-0.
FCC Designation Number is CN5024.
CAB identifier is CNOO71.

CNAS Registration Number is L4595.
Test Firm Registration Number: 254912.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.4:2014 and CISPR
16-1-4:2010 SVSWR requirement for radiated emission above 1GHz.

= O] Shenzhen LCS Compliance Testing Laboratory Ltd.
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1.5. Statement of the Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. To CISPR 16 — 4
“Specification for radio disturbance and immunity measuring apparatus and methods — Part 4: Uncertainty
in EMC Measurements” and is documented in the LCS quality system acc. To DIN EN ISO/IEC 17025.
Furthermore, component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the device.

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty Note

9KHz~30MHz 1+3.10dB (1)

30MHz~200MHz 12.96dB (1)

Radiation Uncertainty |: 200MHz~1000MHz +3.10dB (1)

1GHz~26.5GHz 1+3.80dB (1)

26.5GHz~40GHz +3.90dB (1

Conduction Uncertainty |: 150kHz~30MHz 1+1.63dB (1)

Power disturbance : 30MHz~300MHz 1+1.60dB (1)

Output power : 1GHz-40GHz 10.57dB (1)

Occupied Channel : 1GHz-40GHz 5% (1)
Bandwidth

Conducted RF Spurious |: 9kHz-40GHz 1+1.80dB (1)
Emission

(1). This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

E%E Shenzhen LCS Compliance Testing Laboratory Ltd.
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1.7. Description of Test Modes

The EUT has been tested under operating condition.

This test was performed with EUT in X, Y, Z position and the worst case was found when EUT in X

position.

Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data rates used
during the testing are as follows:

Modulation Type Test Frequency

(MHz)

657.50

1/4TDQPSK 659.50

662.00

1.8. Frequency of Channels
Channel No. & Frequency:
Channel Frequency(MHz) | Channel Frequency(MHz)

1 657.50 2 658.00
3 658.50 4 659.00
5 659.50 6 660.00
7 660.50 8 661.00
9 661.50 10 662.00

Shenzhen LCS Compliance Testing Laboratory Ltd.
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2. TEST METHODOLOGY

All measurements contained in this report were conducted with ANSI C63.26-2015:American National
Standard for Compliance Testing of Transmitters Used in Licensed Radio Services

The radiated testing was performed at an antenna-to-EUT distance of 3 meters. All radiated and
conducted emissions measurement was performed at Shenzhen LCS Compliance Testing Laboratory Ltd.

2.1. EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions
requirement and operating in a manner that intends to maximize its emission characteristics in a
continuous normal application.

2.2. EUT Exercise

The EUT was operated in the engineering mode to fix the TX frequency that was for the purpose of the
measurements.

According to its specifications, the EUT must comply with the requirements of the Section 15.203, 15.207,
and 15.236 under the FCC Rules Part 15 Subpart C

2.3. General Test Procedures
2.3.1 Power Line Conducted Emissions(N/A)

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the requirements in
Section 6.2.1 of ANSI C63.4-2014 Conducted emissions from the EUT measured in the frequency range
between 0.15 MHz and 30MHz using Quasi-peak and average detector modes.

2.3.2 Radiated Emissions

please refer to radated spurioes emission

= O] Shenzhen LCS Compliance Testing Laboratory Ltd.
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. SYSTEM TEST CONFIGURATION

3.1. Justification

The system was configured for testing in a continuous transmits condition.

3.2. EUT Exercise Software

The system was configured for testing in a continuous transmits condition;and transmission frequency by
switch button control.

3.3. Special Accessories
N/A

3.4. Block Diagram/Schematics

Please refer to the related document

3.5. Equipment Modifications
Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the EUT.

3.6. Test Setup

Please refer to the test setup photo.

E%ﬂ Shenzhen LCS Compliance Testing Laboratory Ltd.
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4. SUMMARY OF TEST RESULTS

Report No.: LCSA01205121EA

Applied Standard: FCC Part 74

FCC Rules Description of Test Result

FCC Part 15.236(d)(1) Conducted Peak Output Power PASS
FCC Part 15.236(f)(2) Occupied Bandwidth Emission PASS
FCC Part 15.236(f)(3) Frequency Stability PASS
FCC Part 15.236(g)(4) Radiated Spurious Emission PASS
FCC Part 15.236(g)(1) Necessary bandwidth (BN) PASS
§15.207 Conducted Emission PASS
§15.203 Antenna Requirements PASS

Note:Not Applicable because digital modulation.
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5. TEST RESULT

5.1. Conducted Peak Output Power

5.1.1. Limit

According to FCC 15.236(d)(1), The maximum radiated power shall not exceed the following values:

FCC ID: 2BOCP-YS-M11

(1) In the bands allocated and assigned for broadcast television:

(i) Wireless microphones: 50 mW(17dBm) EIRP.

5.1.2. Test Configuration:

Spectrum Analyzeér

5.1.3. Test Procedure:

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the

spectrum analyzer.

o

o

B

[]

EUT

Measurement parameter

Detector:

Peak (worst case) / Average (RMS)

Sweep time:

Auto / 20s

Resolution bandwidth:

> emission bandwidth

Video bandwidth:

> resolution bandwidth

Span:

> 2 times emissions bandwidth

Trace mode:

Max. hold

EUT configuration:

Peak:
Unmodulated carrier
RMS:

Modulate the transmitter with a 2.5 kHz
tone at a level 16 dB higher than that
required to produce a frequency
deviation of + 75 kHz, or to produce
50% of the manufacturer’s rated
deviation, whichever is less.

518000, China
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5.1.4. Test result:

The EUT was programmed to be in continuously transmitting mode.

Measured
Frequency Maximum Antenna EIRP Limits 3
TestiMode (MHz) Peak gain(dBi) (dBm) (dBm) Verdiot
Power(dBm)

1/4TDQPSK 657.50 0.292 -0.4 -0.108 17 PASS

1/4TDQPSK 659.50 -0.157 -04 -0.557 17 PASS

1/4TDQPSK 662.00 -0.380 -0.4 -0.78 17 PASS

Maximum Peak Output Power

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

S05 AC ALIGN AUTO 06:47:59 PM Miar 10, 2025 S06 A ALIGNAUTO 06143146 PM ar 10, 2025 _
[Marker 1 657.461000000 MHz Avg Type: Log-Pwr TRACEI1 2345 & Center Freq 659.500000 MHz Avg Type: Log-Pwr TACE|1 2345 €
Trig: Free Run AvglHold:>100/100 PNOTFast o Trig:Free Run AvglHold:>100/100 TYPE{1 AN
Atten: 20 4B oeTP NN IFGaintow *  Atten:20 dB oerlF NN NN
Mkr1 657.461 MHZz Mkr1 659.431 MHz]
o geidn_ Ref 10.00 dBm 0.292 dBm 1o Bk Ref 10.00 dBm -0.157 dBm|
.1 .1
o o
[ ] ] ——— S —
-10.0 / -10.0
-200 -200
-300 -300
-400 -400
500 -500
-60.0 -B0.0
-70.0 700
-800 -800
[Start 656.000 MHz Stop 659.000 MHz [Center 659.500 MHz Span 3.000 MHz
‘Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) [#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)J
IMsG sTatus = staTus

657.50MHz 659.50MHz

Agilent Spectrum Analyzer - Swept SA

S05 _AC ALIGN AUTO 06:49:24 PM Miar 10, 2025
ICenter Freq 662.000000 MHz Avg Type: Log-Pwr TRACE[1 2345 &
PNO:Fast GO  Trig:FreeRun AvglHold:>100/100 TYPE|M A

IFGain:Low Atten: 20 dB DETIF NNMNN

Mkr1 661.928 MHz

{09l Ref 10.00 dBm -0.380 dBm

1
o .
/-/ \

e \\

Center 662.000 MHz Span 3.000 MHz
[#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
usa sTaTus

662.00MHz

'1 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street, Baoan District, Shenzhen,

E?&%E Shenzhen LCS Compliance Testing Laboratory Ltd.
r
JE :E 518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.lcs-cert.com
Scan code to check authenticity



S

Page 15 of 42

5.2. Occupied bandwidth
5.2.1. Limit:

According to §15.236(f) (1): The operating frequency within a permissible band of operation defined in

FCC ID: 2BOCP-YS-M11

paragraph (c) of this section must comply with the following requirements.

(i) The frequency selection shall be offset from the upper or lower band limits by 25 kHz or an integral

multiple thereof.

(ii) One or more adjacent 25 kHz segments within the assignable frequencies may be combined to form a
channel whose maximum bandwidth shall not exceed 200 kHz. The operating bandwidth shall not exceed
200 kHz.

5.2.2. Test Configuration:

o

o

[]

B

Spectrum Analyzeér

5.2.3. Test Procedure:

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the

spectrum analyzer.

EUT

Measurement parameter

Detector:

Peak

Sweep time:

Auto

Resolution bandwidth:

1 % to 5 % of the occupied bandwidth

Video bandwidth:

3 x resolution bandwidth

Span:

2 x emission bandwidth

Trace mode:

Max. hold

Analyzer function:

99% power occupied bandwidth
function

EUT:

Modulated signal with max. frequency
deviation

Shenzhen LCS Compliance Testing Laboratory Ltd.
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5.2.4. Result:

FCC ID: 2BOCP-YS-M11

Report No.:

LCSA01205121EA

Test Mode

Frequency
(MHz)

99% Bandwidth
(KHz)

Limits
(KHz)

Verdict

1/4DQPSK

657.50

61.069

200

PASS

1/4DQPSK

659.50

61.570

200

PASS

1/4DQPSK

662.00

61.301

200

PASS

Agilent Spectrum Analyzer - Occupied BW.

99% Bandwidth

ALIGNAUTO

06:54:01 PM Mar 10, 2025

Agilent Spectrum Analyzer - Occupied BW.

S0Q _AC
ICenter Freq 657.500000 MHz

Radio Std: None

99% Bandwidth

ALIGNAUTO

06:55:39 PM Mar 10, 2025

B® R [ RF [S0Q  AC
ICenter Freq 659.500000 MHz

Center Freq: 657.500000 MHz Center Freq: 659.500000 MHz Radio Std: None
J J
o Trig:Free Run AvglHold:>10/10 Trig: Free Run AvglHold:>10/10
‘ HFGainLow © #Atten: 20 dB Radio Device: BTS HFGain:Low © #Atten: 20 dB Radio Device: BTS
10 dBidiv Ref 10.00 dBm 10 dBidiv Ref 10.00 dBm
Log Log
[ [
-10.0 -10.0
o Dol "V-M\-»MMM»MW e . MM\LMNMM\JM,,
hy

-30.0 -30.0
-40.0 ‘f \ -40.0 / L\
500 i 500 w”"‘f \uq
60,0 [uspetegpind TR— sy [e00 M VAL T
B s LR Y
-80.0 -80.0
[Center 657.5 MHz Span 150 kHz [Center 659.5 MHz Span 200 kHz
FRes BW 1kHz #/BW 3 kHz Sweep 185.1 ms] FRes BW 1kHz #/BW 3 kHz Sweep 246.8 ms]

Occupied Bandwidth Total Power 2.63 dBm Occupied Bandwidth Total Power 2.48 dBm

61.069 kHz 61.570 kHz

Transmit Freq Error =7.117 kHz OBW Power 99.00 % Transmit Freq Error -6.662 kHz OBW Power 99.00 %

x dB Bandwidth 68.98 kHz xdB -26.00 dB x dB Bandwidth 69.14 kHz xdB -26.00 dB
usa sTaTUS usa sTaTUS

Agilent Spectrum Analyzer - Occupied BW.

S09 _AC
ICenter Freq 662.000000 MHz

657.50MHz

ALIGNAUTO 06:56:10 PM Mar 10, 2025 _

0
#IFGain:Low

Center Freq: 662.000000 MHz
— Trig:Free Run
#Atten: 20 dB

Radio Std: None
AvglHold:>10/10
Radio Device: BTS

10 dBidiv Ref 10.00 dBm
Log
0
-10.0
[ P T ! 9
-30.0 \
-40.0
o \
s it "
[y Y i W

-70.0
-80.0
[Center 662 MHz Span 200 kHz
FRes BW 1kHz #/BW 3 kHz Sweep 246.8 ms]

Occupied Bandwidth Total Power 2.40 dBm

61.301 kHz
Transmit Freq Error -7.077 kHz OBW Power 99.00 %
x dB Bandwidth 69.36 kHz xdB -26.00 dB

sTATUS

659.50MHz

662.00MHz
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5.3. Radiated Spurious Emission
5.3.1. Limit:

According to §15.236(g)(4): Spurious emission limits. Emissions outside of the emission masks listed in
paragraphs (g)(1) through (g)(3) shall comply with the limits specified in section 4.2.4.1.2 of ETSI EN 300
422-1V2.2.1 (2021-11), (incorporated by reference, see § 15.38).

5.3.2. Test Configuration:

I ks 3“1 | RY Antanne

' : So—
i ~ | H

Turntable = t‘-"‘-hhnn:' Ground Plans

Below 30MHz

| —

Antennm Tower

}— - = I
Bil-leg Antanna

—

Aam e
T \ p— ;
1m e
I I:lu
IEUTI T 1 | | B m_‘
Turntable = ‘Hﬂchmntr Ground Plane
Below 1GHz
f_l:
] Anderna (Boresight)
_,_,f'* Tower
- Fs
.r‘f Hom
a—TT" antenna
= 3m = ‘\ S
¥ N L d
1 ~dm s
2 Spectrum
A analyzer )
\
\ \
\ I".
‘-.IL !
30em AN | =88
K “ Pré-amp |-, =]
Turntable . AAAAAAAALA | | L 1

Above 18 GHz shall be extrapolated to the specified distance using an extrapolation factor of 20
dB/decade form 3m to 1m.
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5.3.3. Test Procedure:

1. The setup of EUT is according with per TIA/EIA Standard 603 and ANSI C63.4-2014 measurement
procedure.

2. The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
antenna heightand polarization as well as EUT azimuth were varied in order to identify the maximum level
of emissions from theEUT. The test was performed by placing the EUT on 3-orthogonal axis.

3. The frequency range up to tenth harmonic of the fundamental frequency was investigated.

4. Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable.

Spectrum Parameter Setting

Attenuation Auto

Start Frequency 1000 MHz

Stop Frequency 10" carrier harmonic

RBW / VBW 1MHz / 3MHz for Peak

Receiver Parameter Setting

Attenuation Auto

Start ~ Stop Frequency 9kHz~30MHz / RBW/VBW 10kHz/30KHz for Peak
Start ~ Stop Frequency ?E,(égbz~1000MHz / RBW/VBW 120kHz/300kHz for

E E Shenzhen LCS Compliance Testing Laboratory Ltd.
mll Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street, Baoan District, Shenzhen,
IE *
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5.3.4. Results:

The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting the
Amplifier Gain and Duty Cycle Correction Factor (if any) from the measured reading. The basic equation
with a sample calculation is as follows:

FS (dBuV/m) = RA (dBuV) + AF (dB/m) + CL (dB) — AG (dB)

Where FS = Field Strength
RA = Reading Amplitude
AF = Antenna Factor

CL = Cable Attenuation Factor (Cable Loss)
AG = Amplifier Gain

Results of Radiated Emissions (9 KHz~30MHz)

Temperature Temperature 23.97C Humidity
Test Engineer Test Engineer Jose Zhu Configurations
Freq. Level Over Limit Over Limit
(MHZ) (dBuv) (dB) (dBuV) Remark
- - - - See Note

Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the permissible
value has no need to be reported.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor.

Results of Radiated Emissions (30MHz~10th carrier harmonic)

52.2%
1/41DQPSK

23.9C

Jose Zhu

Temperature Humidity

Test Engineer Configurations

PASS.

The test data please refer to following page.
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Horizontal_657.5MHz

FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

u‘h‘h peak

2000 dBm
-30
FC( PART 15236

-40 s Markicl-6la

50

-60

-70

80

.90 1 2 v > WM W’v‘"“‘

MWM WM‘N"

100

110

-120

30.000 60.00 (MHz] 300.00

Frequency | Reading | Factor Level Limit |Margin

No. | ""MHz) | (@Bm) | (dB) | (dBm) | (@Bm) | (aB) | === | P/F
1 38.6160 -73.46 | -17.11 -90.57 -36.00 |-54.57| peak | P
2 58.2029 -74.22 | -16.38 | -90.60 -54.00 |-36.60| peak | P
3 98.1418 -74.34 | -17.87 | -92.21 -54.00 |-38.21| peak | P
4 202.8103 -75.11 -18.41 -93.52 -54.00 |-39.52| peak | P
b 270.3748 -73.18 | -16.49 | -89.67 -36.00 |-53.67| peak | P
6 958.7943 -67.91 -6.76 -74.67 -36.00 |-38.67| peak | P
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200 dBm

an FCC PART 15.236
1 Margin -&|dB

) b4

50 2

2
w\"-'\.pf-‘w‘n it i Al peak

70 o mww«wmlww
iwﬂmﬂm""w"“ LWL L7

80

-90

-100

110

-120

1000.000 1500.00 2000.00 2500.00 3000.00 (MHz) 4000.00 450000 5000.00 5500.00  6000.00

Frequency | Reading | Factor Level Limit |Margin
No. | "' MHz) | (dBm) | (dB) | (dBm) | (dBm) | (aB) | == | P/A
1 1315.000 -23.50 -14.49 -37.99 -30.00 |-7.99 | peak | P
2 1975.000 -44.02 -13.30 -57.32 -30.00 |-27.32| peak | P
3 3285.000 -49.26 -9.14 -58.40 -30.00 |-28.40| peak | P
4 3945.000 -51.61 -7.29 -58.90 -30.00 (-28.90| peak | P
5 4600.000 -50.83 -4.83 -55.66 -30.00 |-25.66| peak | P
6 5260.000 -57.863 -2.19 -59.82 -30.00 |(-29.82| peak | P
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

Lﬂl peak
vl

200 dBm
-30
FCO PART 151236
_40 | ¥} A 'F:—ii:' ——
-50
-60
-70
i
-80 1
_90 l.“ | 210 3 W ,,LM'»,MJ‘ LvJLAJf"
b i
o A sl
-110
-120
30.000 60.00 (MH2) 300.00
Frequency | Reading | Factor Level Limit |Margin
No. | ""MHz) | (@Bm) | (dB) | (dBm) | (@Bm) | (dB) | = | P/F
1 37.0248 -64.57 | -17.69 | -82.26 -36.00 |-46.26 | peak | P
2 72.3375 -7218 | -19.56 | -91.74 -54.00 |-37.74| peak | P
3 98.1418 -74.51 -18.31 -92.82 -54.00 |-38.82| peak | P
- 175.6516 -75.78 | -19.05 | -94.83 -54.00 |-40.83| peak | P
5 295.1468 -71450 | -15.57 | -90.07 -36.00 |-54.07| peak | P
6 824.5968 -68.31 -9.07 -77.38 -54.00 |-23.38| peak | P
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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2000 dBm
30 FCC PART 15.236

1 Margin -6|dB
4 X
50 .

2 3
-60 % : ;c T 5
h } WWWP'&“
-70 pde A, e e
-80
-80
100
110
-120
1000000 1500.00  2000.00  2500.00  3000.00  (MHz) 4000.00  4500.00  5000.00 5500.00  6000.00
Frequency | Reading | Factor Level Limit |Margin

No. | "MHz) | (@Bm) | (dB) | (dBm) | (dBm) | (dB) || P/A

1 1315.000 -22.79 | -15.24 | -38.03 -30.00 | -8.03 | peak | P

2 1970.000 -4413 | -13.26 | -57.39 -30.00 |-27.39| peak | P

3 3290.000 -48.28 -9.48 -57.76 -30.00 |-27.76| peak | P

4 3945.000 -50.83 -8.64 -59.47 -30.00 |-29.47| peak | P

5 4605.000 -49.39 -6.07 -55.46 -30.00 |-25.46| peak | P

8 5260.000 -57.47 -3.65 -61.12 -30.00 |-31.12| peak | P
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Horizontal 659.5MHz

FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

gjfdpeak

200 dBm
-30
FC( PART 15236

-40 [T e ISP

-50

-60

-70

80 1 h

-90 lﬂT' Z‘Hx 3 p H’I%W\I {.!.T_Au\ WW

T i

110

-120

30.000 60.00 (MHz] 300.00

Frequency | Reading | Factor Level Limit |Margin

No. | ""MHz) | (@Bm) | (dB) | (dBm) | (@Bm) | (aB) | === | P/F
1 37.0248 -64.67 | -17.69 | -82.36 -36.00 |-46.36| peak | P
2 70.8315 -71.61 -19.50 | -91.11 -54.00 |-37.11| peak | P
3 167.2366 -69.73 | -19.57 | -89.30 -36.00 |-53.30| peak | P
4 199.9855 -71.19 | -17.39 | -88.58 -54.00 |-34.58| peak | P
b 324.4560 -75.51 -14.22 | -89.73 -36.00 |-53.73| peak | P
6 958.7943 -74.14 -8.03 -82.17 -36.00 |-46.17 | peak | P
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200 dBm
10 FCC PART 15.236
4 Margin -6|dB

40 X
-60 5

2 3 4 i
@ b % X &

’ M.ﬁ. Mn’uﬁww%peak
-70 g .VMVM i eyt i WP,
WM

-80
-90
-100
110
-120
1000.000 1500.00  2000.00  2500.00  3000.00  (MHz2) 4000.00 450000  5000.00  5500.00  6000.00
Frequency | Reading | Factor Level Limit |Margin
No. | " "MHz) | (@Bm) | (dB) | (dBm) | (dBm) | (dB) | | P/A
1 1315.000 -24.02 | -14.49 | -38.51 -30.00 | -8.51 | peak | P
2 1970.000 -4520 | -13.31 -58.51 -30.00 |-28.51| peak | P
3 3285.000 -48.56 -9.14 -57.70 -30.00 |-27.70| peak | P
4 3945.000 -52.37 -7.29 -59.66 -30.00 |-29.66| peak | P
5 4600.000 -50.62 -4.83 -55.45 -30.00 |-25.45| peak | P
6 5260.000 -58.43 -2.19 -60.62 -30.00 |-30.62| peak | P
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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Vertical 659.5MHz
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FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

200 dBm
-30
FC( PARF 15236
-40 Marsinl-6la
50
-60
70
-80 1 5
90 | ml 2 ] W kb U4 ,wlwea"
3 P
-100 U%M“’M
110
-120
30.000 60.00 [MHz) 300.00 1000.000
Frequency | Reading | Factor Level Limit |Margin

No. | " "MHz) | (@Bm) | (dB) | (dBm) | (dBm) | (dB) | | P/A

1 35.3750 -64.80 | -17.79 | -8259 | -36.00 |-46.59| peak | P

2 73.8756 -71.04 | -19.63 | -90.67 | -54.00 |-36.67| peak | P

3 TLIT25 -76.07 | -19.75 | -9582 | -54.00 |-41.82| peak | P

4 197.8928 -71.29 | -17.59 | -88.88 | -54.00 |-34.88| peak | P

5 326.7395 -75.76 | -14.24 | -90.00 | -36.00 |-54.00| peak | P

6 958.7943 -73.39 -8.03 -81.42 | -36.00 |-4542| peak | P

r
{E 2% | 518000, China
] gﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.lcs-cert.com
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2000 dBm
i FCC PAR] 15236
1 Margin -6|dB
-40 :
50 -
2
- X : % i 6
n LNW Wwwpeak
-70 et g M e fon sl
R e T i v
-80
-90
-100
110
-120
1000000 1500.00 200000  2500.00  3000.00  (MHz) 4000.00  4500.00  5000.00  5500.00  6000.00
Frequency | Reading | Factor Level Limit |Margin
No. | " "MHz) | (@Bm) | (dB) | (dBm) | (@Bm) | (dB) | =< | P/F
1 1315.000 -23.27 | -15.24 | -38.51 -30.00 |-851 | peak | P
2 1970.000 -4466 | -13.26 | -57.92 | -30.00 |-27.92| peak | P
3 3290.000 -48.78 -9.48 -58.26 | -30.00 |-28.26| peak | P
= 3945.000 -50.40 -8.64 -59.04 | -30.00 |-29.04| peak | P
5 4600.000 -49.41 -6.09 -55.50 | -30.00 |-25.50| peak | P
6 5260.000 -56.99 -3.65 -60.64 | -30.00 |-30.64| peak | P

Shenzhen LCS Compliance Testing Laboratory Ltd.
Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street, Baoan District, Shenzhen,

518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.lcs-cert.com
Scan code to check authenticity



()

Page 28 of 42

Horizontal_622.0MHz

FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

200 dBm
-30
FC( PART 15236
“l] ¥ I !_II_
-50
-60 -
-70
-80 1 6
peak
-90 l”Ti % g WQWM«.JL.. Mwi;
w@wmw
-100
110
-120
30.000 60.00 (MHz] 300.00 1000.000
Frequency | Reading | Factor Level Limit |Margin
No. | " MHz) | (@Bm) | (dB) | (dBm) | (dBm) | (aB) || P/A
1 37.0248 -64.80 -17.69 -82.49 -36.00 |-46.49| peak | P
2 73.8756 -71.84 -19.63 -91.47 -54.00 |-37.47| peak | P
3 144.8418 -72.52 -20.38 -92.90 -36.00 |-56.90| peak | P
- 196.5098 -71.49 -17.71 -89.20 -54.00 |-35.20| peak | P
5 270.3748 -73.51 -15.41 -88.92 -36.00 |-52.92| peak | P
6 958.7943 -73.47 -8.03 -81.50 -36.00 |-4550| peak | P
E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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200 dBm
i FCC PAR] 15236
-40 -.
50
}1’
-60 [ 2 ] g :
70 T ] h i " MMWWMpeak
e WNWMWWW
-80
-90
-100
110
-120
1000.000 1500.00 200000  2500.00  3000.00  (MHz) 4000.00  4500.00  5000.00  5500.00  6000.00
Frequency | Reading | Factor Level Limit |Margin
No. | " MHz) | (@Bm) | (dB) | (dBm) | (dBm) | (dB) || P/A
1 1315.000 -42.10 | -15.24 | -57.34 | -30.00 |-27.34| peak | P
2 1970.000 -49.38 | -13.26 | -62.64 | -30.00 |-32.64| peak | P
3 3285.000 -52.70 -9.49 -62.19 | -30.00 |-32.19| peak | P
4 3945.000 -53.43 -8.64 -62.07 | -30.00 |-32.07| peak | P
5 4605.000 -54.63 -6.07 -60.70 | -30.00 |-30.70| peak | P
6 5595.000 -60.99 -3.30 -64.29 | -30.00 |-34.29| peak | P
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Vertical_622.0MHz
2000 dBm
-30
FCO PART 15236
-40 b 4D
50
-60
-70
-80 1 8
4 ,Jﬁpeak
a0 L“(‘ 5 31 2 Ly bl MW
WMW““
IR L TR AP Y, PG
110
-120
30.000 60.00 (MHz) 300.00 1000.000
Frequency | Reading | Factor Level Limit |Margin

No. | " "MHz) | (@Bm) | (dB) | (dBm) | (dBm) | (dB) || P/A

1 37.0248 -64.91 -17.69 | -82.60 -36.00 |-46.60| peak | P

2 56.1974 -75.65 | -18.17 | -93.82 -54.00 |-39.82| peak | P

3 73.8756 -70.90 | -19.63 | -90.53 -54.00 |-36.53| peak | P

- 197.8928 -71.15 | -17.59 | -88.74 -54.00 |-34.74| peak | P

5 326.7395 -75.53 | -14.24 | -89.77 -36.00 |-53.77| peak | P

6 958.7943 -73.18 -8.03 -81.21 -36.00 |-4521| peak | P
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FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

2000 dBm
30 FCC PART 15.236
Margin -6|dB
-40
50 .
X
60 2 3 4 Mjfw [
b s b ek
70 MM
WWW R, ;F"T,?'"‘@*'“
-80
-390
-100
10
-120
1000.000 150000  2000.00  2500.00  3000.00  (MHz) 4000.00  4500.00  5000.00 5500.00  6000.00
Frequency | Reading | Factor Level Limit |Margin
Ne. | " "' MHz) | (dBm) | (dB) | (dBm) | (dBm) | (aB) |°=*=" | P/A
1 1315.000 -39.50 | -15.24 | -54.74 -30.00 |-24.74| peak | P
2 1975.000 -48.50 | -13.23 | -61.73 -30.00 |-31.73| peak | P
3 3290.000 -51.66 -9.48 -61.14 -30.00 |-31.14| peak | P
- 3945.000 -53.19 -8.64 -61.83 -30.00 |-31.83| peak | P
5 4600.000 -53.67 -6.09 -59.76 -30.00 |-29.76| peak | P
6 5350.000 -58.82 -3.48 -62.30 -30.00 |-32.30| peak | P

Note:

1). Emission level (dBuV/m) = 20 log Emission level (uV/m).
2). Level = Reading + Factor, Margin = Level — Limit, Factor = Antenna Factor + Cable Loss - Preamp Factor
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5.4 Frequency Stability

5.4.1. Limit
According to §15.236(f) (3): The frequency tolerance of the carrier signal shall be maintained within +
0.005% of the operating frequency over a temperature variation of —20 degrees to +50 degrees C at
normal supply voltage, and for a variation in the primary supply voltage from 85% to 115% of the rated

supply voltage at a temperature of 20 degrees C. Battery operated equipment shall be tested using a new
battery.

Requirements:+/-50 ppm

5.4.2. Test Configuration:

DUNMY
MICROPHONE
STANDARD
TRANSMITTER RF
UNDER TEST > TRA’E%EST ER—" COUNTER

5.4.3. Test Procedure
1. Setup the configuration of the ambient temperature form-30°C to 50°C with sufficient time.
And measure the different power of the EUT with an artificial power from highest to end point voltage.

2. Set frequency counter center frequency to the right frequency needs to be measured band.

E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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5.4.5. Test Result:

FCC ID: 2BOCP-YS-M11

Assigned Frequency: 657.50MHz

Environment Temperature

Power Supplied

Frequency Measure with Time Elapsed

(°C) (Vdc) Total emission within +/- 28.025 kHz

50 3.7 +2.79
40 3.7 +2.50
30 3.7 +2.35
20 3.7 +1.80
10 3.7 -1.06
0 3.7 -1.49
-10 3.7 -1.87
-20 3.7 -2.35
-30 3.7 -2.33

Environment Temperature| Power Supplied Frequency Measure with Time Elapsed

(°C) (Vdc) Total emission within Max +/- 28.025 kHz
25 3.3 +2.41
25 3.7 -1.86
25 4.2 -2.16

Report No.: LCSA01205121EA

Assigned Frequency:659.50MHz
Power Supplied Frequency Measure with Time Elapsed

Environment Temperature

(°C) (Vdc) Total emission within +/- 28.025 kHz

50 3.7 +2.70
40 3.7 +2.38
30 3.7 +2.30
20 3.7 +1.81
10 3.7 -1.26
0 3.7 -1.43
-10 3.7 -1.73
-20 3.7 -2.25
-30 3.7 -2.46

Environment Temperature| Power Supplied Frequency Measure with Time Elapsed

(°C) (Vdc) Total emission within Max +/- 28.025 kHz
25 3.3 +2.25
25 3.7 -1.88
25 4.2 -2.15

Shenzhen LCS Compliance Testing Laboratory Ltd.
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FCC ID: 2BOCP-YS-M11 Report No.: LCSA01205121EA

Assigned Frequency: 662.00MHz

Environment Temperature

Power Supplied

Frequency Measure with Time Elapsed

(°C) (Vdc) Total emission within +/- 28.025 kHz

50 3.7 +2.63
40 3.7 +2.42
30 3.7 +2.26
20 3.7 +1.76
10 3.7 -1.17
0 3.7 -1.47
-10 3.7 -1.82
-20 3.7 -2.15
-30 3.7 -2.11

Environment Temperature| Power Supplied Frequency Measure with Time Elapsed

(°C) (Vdc) Total emission within Max +/- 28.025 kHz
25 3.3 +2.18
25 3.7 -1.61
25 4.2 217

Battery end point: 3.7Vdc

The results: The unit does meet the FCC requirements.

E?{'{QE Shenzhen LCS Compliance Testing Laboratory Ltd.
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5.5.Necessary bandwidth (BN) for Digital Systems
5.5.1.Limits:

According to §15.236(g) (2): Emissions within the band from 2.5 x B below to 2.5 x B above the carrier
frequency, where B is the channel bandwidth, shall comply with the emission mask in Figure 2 of section
4.2.4.2.2 of ETSI EN 300 422-1 V2.2.1 (2021-11) (incorporated by reference, see § 15.38)

[dB]
0

pir / \

-80
90§ i i
fc'z.SB f{:'1.?5 B fc'B.Ilrz f[: f[;+Bl’2 fg+1.?5 B f[;+2.58

5.5.2. Test Configuration:

1 .

EUT

Spectrum Analyzeér
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5.5.3. Test Procedure:

FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the

spectrum analyzer.

Measurement parameter

Detector:

Peak - Quasi Peak / Average

Sweep time:

Auto

Resolution bandwidth:

1 kHz

Video bandwidth:

1 kHz

Span:

Fc-1MHz to fc+1MHz(2MHz)

Trace mode:

Max Hold

5.5.4. Results:

Agilent Spectrum Analyzer - Swept SA

i RL RF SENSEINT| SOURCE OFF | ALIGNAUTO | O8:06:15 M Mar 11, 2025 _ i R RF SENSEINT| SOURCE OFF | ALIGNAUTO | OB:06:42 PM Mar 11, 2025 _
Ref Level 0.00 dBm #Avg Type: RMS wace[; 23456 | racelDetector Ref Level 0.00 dBm #Avg Type: RMS wace[; 23456 | TacelDetector
= FRO-Wide T3 Trig: Free Run AvglHold: 51100 = FRO-Wide T3 Trig: Free Run AvglHold: 71100
PASS IFGain:Low #Atten: 10 dB DerlP AAAA A Select Trace, PASS IFGain:Low #Atten: 10 dB verlP Ak A A Select Trace,|
Mkr1 2.439 800 GHz 1 Mkr1 2.439 800 GHz 1
{0dBidiv_Ref 0.00 dBm --dBm {0dBidiv_Ref 0.00 dBm --dBm
Trace 1Pass Trace 1Pass
400 Clear Write| 400 Clear Write|
-200 -200 HL
r \ Trace Average] ‘ Trace Average]
-300 -300
-40.0 r ‘ -40.0
) \ Max Hold| Max Hold|
-50.0 } i -50.0
e J \ ) Min Hold e \ ) Min Hold
-700 700
0, I \ View Blank » 0, ,J H \ View Blank »
h 1 — Trace On h L — Trace On
iy, — | M,
00 I f\ e Il 900 .nrﬂ"'r A A Il
i el gy Mv et L u
it | i, wore Lo M wore
Center 657.500 MHz Span 2.000 MHz 9 Center 659.500 MHz Span 2.000 MHz 9
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 2.412 s (1001 pts) #Res BW 1.0 kHz #VBW 1.0 kHz Sweep 2.412 s (1001 pts)
use sTatus use sTatus

657.50MHz

SENSE:INT| SOURCE OFF. ALIGNAUTO

TracelDetector

659.50MHz

se

R R |50
#Avg Type: RMS e[l 23456
Ref‘LeveI 0:00/dBm PO Wide ‘:“ Trig: Free Run AvglHold: 41100
PASS \FGainlow * #Atten: 10 dB verlP Ak AAA SelectTrace,
Mkr1 2.439 800 GHz 1
{odBidiv__Ref 0.00 dBm ---dBm
Trace 1Pass
100 Clear Write|
-200
‘ Trace Average]
300
-40.0 [
Max Hold|
-50.0
e \ 1 Min Hold|
700
800 IJ \1 \ ] Vie\!rv Blarolk ’
| — Wm J m W"‘MM*‘L ] race On
a00 nwm i Jinai J
T TEE AT i
More|
ey " o
Center 662.000 MHz Span 2.000 MHz o
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 2.412 s (1001 pts)

sTATUS

662.00MHz
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5.6. AC Power line conducted emissions
5.6.1 Standard Applicable

According to §15.207 (a): For an intentional radiator which is designed to be connected to the public utility
(AC) power line, the radio frequency voltage that is conducted back onto the AC power line on any
frequency or frequencies within the band 150 kHz to 30 MHz shall not exceed 250 microvolts (The limit
decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz). The limits at
specific frequency range are listed as follows:

Frequency Range Limits (dBuV)
(MHz) Quasi-peak Average
0.15to 0.50 66 to 56 56 to 46
0.50to 5 56 46
51to 30 60 50

* Decreasing linearly with the logarithm of the frequency

5.6.2 Block Diagram of Test Setup

Vert. reference plane

EMI Receiver
EUT & Auxiliary Equipment OO0

ooog
/\/\"‘DDQ

0.
LISN 0.8m

Q&
S/
\ Reference ground plane

LIS LLTILLT LS

5.6.3 Disturbance Calculation

The AC mains conducted disturbance is calculated by adding the 10dB Pulse Limiter and Cable Factor
and Duty Cycle Correction Factor (if any) from the measured reading. The basic equation with a sample
calculation is as follows:

CD (dBuV) = RA (dBuV) + PL (dB) + CL (dB)

Where CD = Conducted Disturbance CL = Cable Attenuation Factor (Cable Loss)
RA = Reading Amplitude PL = 10 dB Pulse Limiter Factor

5.6.4 Test Results

Temperature 22.5C Humidity 53.7%
Test Engineer Jose Zhu Configurations 1/41DQPSK
PASS.

The test data please refer to following page.
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dBu¥

FCC ID: 2BOCP-YS-M11

Report No.: LCSA01205121EA

FCO PART 15

| %,
=

duction(UP)

Johduction[AVG)

-

=

J 12
i il i
Vg Ty A I E'f'-}ﬂx;’:'k,"'r[l ) r' (i Bodbrbbs. ffhn"w .
oA AVE
150 0.500 (MHz) 5.000 30.000
Reading Cormrect Measure-
No. Mk. Freq. Level Factor ment Limit Margin
MHz dBuv d8 dBuv dBuV dB Detector
1 0.200 23.26 19.65 42 91 63.61 -20.70 Qp
2 0.200 930 19.65 28.95 53.61 -2466 AVG
3 * 0.550 32.06 19.68 91.74 596.00 -4.26 Qap
4 0.550 2042 19.68 4010 46.00 -5.90 AVG
5 1.023 1147 19.14 30,31 o6.00 -2569 Qp
B 1.032 53 19.14 25.05 4600 -2095 AVG
Fi 2369 842 19.05 27.47 56.00 -28.53 Qap
8 2747 280 19.17 2197 46.00 -2403 AVG
5 2.923 0 16.689 19.80 20.00 -3020 AVG
10 6.558 540 1913 24.53 60.00 -3547 ap
11 12759 -5.56 19.72 14.16 5000 -3584 AVG
12 15.310 3.80 19.90 23.70 60.00 -36.30 Qp

Shenzhen LCS Compliance Testing Laboratory Ltd.

Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street, Baoan District, Shenzhen,

518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.lcs-cert.com

Scan code to check authenticity



S

Page 39 of 42 FCC ID: 2BOCP-YS-M11 Report No.: LCSA01205121EA
Neutral
80.0 dBu¥
f0
&0 FCO PART 15C Confuction(QP)
i FCO PART 158 Gohduction{AVG)
40
30 7 10 11
20 r m ; T ,\-.-,Juf& B &“1' qﬂﬂﬂ 1 '1 Jkt-u‘frf'i-n'l--l H-'me Ml
T PTG A0 AR
10 7 'h ) '."‘."N.J " N -l‘.ﬂ'peak
. _
-10
20
0.150 0.500 (MHz) 5.000 30.000

Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit Margin

MHz dBuv dB dBuv dBuv dB Detector
1 0.272 1852 19.78 38.30 61.06 -22.76 Qp
2 0.294 5.81 19.78 25.58 5041 -2482 AVG
3 - 0.046 3218 19.41 51.98 56.00 4441 QapP
4 0.5358 1677 19.42 36.19 46.00 -9.81 AVG
5 0.784 767 19.23 26.90 46.00 -19.10 AVG
B 1.023 12.43 18.80 31.23 56.00 -24.77 Qp
7
8
9
0

2045 963 19.14 28.77 56.00 -27.23 QP
2085 1498 19.13 2111 46.00 -2489 AVG
3592 1956 16.99 20.95 46.00 -2545 AVG
10.851 8.9 19.56 28.47 60.00 -31.53 QP
11 15819 964 1963 2927 60.00 -30.73 QP
12 16.404  4.02 19.55 23.57 50.00 -2643 AVG

***Note:
Measurement = Reading + Correct Factor, Margin = Measurement — Limit,
Correct Factor=Lisn Factor+Cable Factor+Insertion loss of Pulse Limiter.
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5.7. Antenna Requirements
5.7.1 Standard Applicable

According to antenna requirement of §15.203.

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this Section. The manufacturer may design the unit so that a broken antenna can be
re-placed by the user, but the use of a standard antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to devices operated under the provisions of
Sections 15.211, 15.213, 15.217, 15.219, or 15.221. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and some
field disturbance sensors, or to other intentional radiators which, in accordance with Section 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that the
proper antenna is employed so that the limits in this Part are not exceeded.

5.7.2. Standard Applicable

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device.

5.7.3. Antenna Connector Construction

The gains of antenna used for transmitting is -0.4dBi(Max.), and the antenna is monopole antenna and no
consideration of replacement. Please see EUT photo for details.

5.7.4. Results: Compliance.

E E Shenzhen LCS Compliance Testing Laboratory Ltd.
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FCC ID: 2BOCP-YS-M11

6. LIST OF MEASURING EQUIPMENTS

Report No.: LCSA01205121EA

ltem Equipment Manufacturer Model No. Serial No. Cal Date Due Date
1 MXA Signal Analyzer Agilent N9020A MY49100060 2024-10-08 2025-10-07
2 DC Power Supply Agilent E3642A N/A 2024-10-08 2025-10-07
3 Temperature & Humidity Baro / / 2024-06-12 2025-06-11
Chamber
4 EMI Test Software AUDIX E3 / N/A N/A
5 3m Semi Anechole SIDT FRANKONIA SAC-3M 03CHO3-HY 2024-06-06 2025-06-05
Chamber
6 Positioning Controller Max-Full MF7802BS MF780208586 N/A N/A
7 Active Loop Antenna SCHWARZBECK FMZB 1519B 00005 2024-07-13 2027-07-12
8 By-log Antenna SCHWARZBECK VULB9163 9163-470 2024-08-03 2027-08-02
9 Horn Antenna SCHWARZBECK BBHA 9120D 9120D-1925 2024-07-13 2027-07-12
10 EMI Test Receiver R&S ESR 7 101181 2024-06-06 2025-06-05
11 RS SPECTRUM R&S FSP40 100503 2024-06-06 2025-06-05
ANALYZER
12 Low-frequency amplifier SchwarzZBECK BBV9745 00253 2024-10-08 2025-10-07
13 High-frequency amplifier JS Denki Pte PA0118-43 JSPA21009 2024-10-08 2025-10-07
14 EMI Test Receiver R&S ESPI 101940 2024-06-06 2025-06-05
15 Avrtificial Mains R&S ENV216 101288 2024-06-06 2025-06-05
16 10dB Attenuator SCHWARZBECK MTS-IMP-136 | 261115-001-0032 | 2024-06-06 2025-06-05
17 EMI Test Software Farad EZ / N/A N/A
18 Antenna Mast Max-Full MFA-515BSN 1308572 N/A N/A
19 Pulse Limiter R&S ESH3-Z2 102750-NB 2024-06-06 2025-06-05
20 | Broadband Horn Antenna SCHWARZBECK BBHA 9170 791 2024-07-13 2027-07-12
21 Broadband Preamplifier SCHWARZBECK BBV9719 9719-025 2024-07-30 2025-07-29
E Shenzhen LCS Compliance Testing Laboratory Ltd.
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7. TEST SETUP PHOTOGRAPHS OF EUT
Please refer to separated files for Test Setup Photos of the EUT.
8. EXTERIOR PHOTOGRAPHS OF THE EUT
Please refer to separated files for External Photos of the EUT.

9. INTERIOR PHOTOGRAPHS OF THE EUT

Please refer to separated files for Internal Photos of the EUT.

THE END OF REPORT-----------r-
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